Hard Top Removal Tool

MMR.10060
BNG.1060-S

(1) Contents:

Qty Part Name Size(mm) Qty | Part Name Size(mm)
1 Hard Top Removal Tool Assembly 11 Hex Socket Head Cap Screws M8*20
G brake wheel X2 X Flat Washerx2 M8
G free wheel X2 16 | Nylon Insert Lock nut M8

Z1x2 | casing 6.2" 12 Hex Socket Head Cap Screws M6*50
Z2%2 | casing 16” X Flat Washerx2 M6
7Z3%2 | casing 19” 2 Nylon Insert Lock nut M6

H1 Hex Socket Head Cap Screws M6*40 J1 Rubber base M6*120
X Flat Washerx2 M6 X Flat Washerx2 M6
4 Nylon Insert Lock nut M6 2 thumb screw M6

H2 | Socket Head Cap Screws M8*80 Hex Nuts M6
X Split Lock Washerx2 M8 ]2 Rubber base M8*100
8 Flat Washerx2 M8 X Flat Washerx2 M6

Nylon Insert Lock nut M8 4 Hex Nutsx2 M6

J3%2 | thumb screw M8*20 K2 Hex Socket Head Cap Screws M8*45

J4x4 | Hex Socket Head Cap Screws M8*130 X Split Lock Washerx2 M8
K1 Adjustable travel stop 1 Flat Washerx2 M8
x Hex Bolt M6*12 Nylon Insert Lock nut M8
1 Flat Washerx2 M6 K3x1 ' Spring 1.5%¥12*50

Hex Nuts M6




Support Platform

Screw Pack

Hl e Q Q € X4

H s O OO O © X8

N OO Q@ X16

12 rmmese O O © X2




Screw Pack 3 |

J1 @ 0 00 X2 J7"X1

Jz.— Q0 00X4 J81X1 NOTES:

Subject to the number of

B3 Y X2 e
J4 — X4JQTX1 accessories received.

JO twmm— O X4

J6 I X1 J1E)-|X1

Screw Pack 4

K1’ooa&'x1

K2 = O 0 0Q00 X1
K3 ommD X1

« 0w
K5 l- X2

(2) Tools required:

~

\_

a. 10mm & 13mm & 14mm Wrench;
b. 5mm & 6mm Hex Bit Socket;

~




(3] Installation time:
About 3-4 hours, 3-4 people may be needed. Installation time may differ

according to your mechanical skill level.
(PLEASE VERIFY ALL PARTS ARE PRESENT AND READ INSTRUCTIONS
CAREFULLY BEFORE STARTING INSTALLATION!)
To view the electronic version (MMR.10060 & BXG.1060-S), please scan
the QR code.




(4] Installation instruction:

The main part, please see the following steps for detailed steps.

Support Platform | B




Base Installation:

Step 1: Install the wheels (Part “G") on the Part "F” (number 1). Free wheels is
installed in the front, brake wheels is installed in the rear. Install the Part “Z3"
into the Part “F" (number 1).

f
Free Wheel

Step 2: Install the Part “E” (number 2). Clamp the Part "K5" at the connection.




Step 3: Sleeve into round tube (Part “Z2), There are multiple holes on the top
and bottom of the tube for you to choose, and the height of the product

assembled with different holes is different.

y
/ /—Adjustabe Height
o

' L

Step 4: Install the Part "D” (number 3) into the Part “Z2". Assemble the Part “C"
(number 4) & the Part “D” (number 3).

]}T 7}"‘ Adjustable Height




Step 5: Install two round pipes (Part “Z1") into the Part “D" (number 3). Next,

connect the support body (number 5) to the round tube.

Step 6: Adjust the height of the support platform to the minimum. Install the
Part “J2" & Part "K4" into the Part “A” (number 5). Notes: If your vehicle is TJ,
Replace the screws in the Part “2" with the Part “J4".

J2 X4
K4 X2 ' -}

TJ models need

change accessories

Please read

the notes above |




Step 7: Install critical brakes-Part “K7" (in screw pack4).
(1) Install the brake disc in the two holes above the side with the
handbrake with the Part "I2” (in screw pack?2).

(2) Install the adjustable travel stop (Part "K1" in screw pack 4) in the

second hole on the side with the handbrake.




(3) First install the spring in the adjustable travel stop and ring,
remove the screw on the adjustable travel stop and insert it into the

brake rope, restore and tighten the screw to lock the brake rope.

Note: Clamp the wire rope with a pliers and string in the screw, screw in
the screw, clamp the wire rope and adjust the screw to the proper position



Step 8:
Install the Part "J1", Part “J3" & the Part "B” (in screw pack 3).

J1 1
5

|




Instructions for use:

1. When preparing to disassemble, adjust the height of the front support

device to be higher than the rear.

Low

2. After the roof is stuck, install the front supports (Part “F*)The front of the
first roof should be significantly higher than the rear, and the recommended
distance is about 4 inches, as shown in the figure below. At this time, the roof

has a certain height so that it will not bump the vehicle body.

N




3. When adjusting the height up and down, please support the armrest firmly

4. We recommend that the two support devices in front of you support the
two large boards in front of the hardtop, and the four support devices in the

back support the edge of a small board on one side. As the picture shown.




Step 9:
The installation is complete. We hope you enjoy a wonderful off-road life

with this quality Hooke Road product!

Attention:

1.The product parts in this instruction may differ slightly from the
actual product contents hut generally does not affect the installation
of the product.

2.Please feel free to contact your distributor if you have any kind
of question about your purchase.

Google Hooke Road to find your parts.

Feel Free To Share Your Vehicle @HookeRoad4x4
With The Hashtag #hookeroad If You'd Like ‘ G f J



